
DESCRIPTION [English] QTY Unit price

1-1 Bolt M10x35 4

1-2 Washer M10 4

1-3 Washer M10 4

2 Engine 1

3 Pulley of engine 1

4-1 Bolt M8X25 4

4-2 Washer M8 4

5 Base of engine 1

6-1 Bolt M10x30 4

6-2 Washer φ10 4

6-3 Washer φ10 4

6-4 Washer φ10 4

6-5 Nut M10 4

7 Fixed plate of cover 1

8 Bolt M10x45 1

9-1 Left side plate 1

9-2 Right side plate 1

9-3 Panel 1

9-4 Bracket of front wheel 1

9-5 Connecting plate of handle 1

9-6 Panel handle 1

9-7 Limited plate 1

9-8 250 dust output tube 1

Explozie piese de schimb MSB 25-H BISONTE
Masina de scarificat beton 

Major components 

PART NO.

1

4

6

9





9-9 Panel Assy 1

10-1 Bolt M8X15 2

10-2 Washer M8 2

10-3 Washer M8 2

11-1 Bolt M10X30 4

11-2 Washer M10 4

11-3 Washer M10 4

12 Bolt for tensioner 1

13 Axle sleeve for tensioner 1

14 Tensioner 1

15 Bearing NSK6204-2RS 2

16 Clamp spring φ47 1

17 Clamp spring φ20 1

18 Nut M12 1

19 Bolt M10x20 2

20 Washer φ10 2

21 Washer φ10 2

22 Clamp spring φ17 2

23 Front wheel 1

24 Shaft of front wheel 1

25 Belt cover 1

26 Bushing of big pulley 1

27 Big pulley 1

28 Clamp spring φ35 1

29 machine cover 1

30 Oil seal 35-65-7 1

31 Bearing NSK6207-2RS 2

32 Oil seal 45-65-10 1

33 Bearing cover 1

34-1 Bolt M8x30 4

11

34

9

10



34-2 Washer φ8 4

34-3 Washer φ8 4

35 Fixed plate of oil seal 1

36-1 Bolt M8x12 3

36-2 Washer φ8 3

36-3 Washer φ8 3

37 cover of piston rod kit 1

38 Piston rod kit 1

39-1 Cutter shaft 1

39-2 Side plate 2

39-3 Limited plate of blade shaft 2

39-4 blade shaft 6

39-5 Bracket 4

39-6 Bolt M6x16 12

39-7 Washer M6 12

39-8 Washer M6 12

39-9 Blade

39-10 Washer M16

39-11 Cutter assy 1

40 Fixed cover of bearing(right side) 1

41 Oil seal 60-90-10 1

42 Hex connected sets of blade shaft 1

43 Bearing NSK6210 1

44 Boring cover 1

45-1 Bolt M8x25 4

45-2 Washer φ8 4

45-3 Washer φ8 4

46-1 Bolt M12x25 1

46-2 Washer φ12 1

47 Flat key 10x8x32 (A type) 1

34

36

39

45

46



48 Belt A-34 3

49 Bolt M6x16 8

50 Washer φ6 8

51 Rubber baffle 1

DESCRIPTION [English] QTY Unit price

52 Rubber grip φ25 2

53-1 Handle 1

53-2 Welded plate of handle 1

53-3 Handrail tube φ25 1

53-4 Axle sleeve of handle 1

53-5 Welded assy of handle

54 Bolt M10x30 2

55 Washer φ10 2

56 Washer φ10 2

57 Fastening device 1

58 Ball nut M12 2

59 Adjustment lever 1

60 Adjustment shaft 1

61 Clamp spring φ25 2

62 Bolt M16x55 1

63 Washer φ16 2

64 Handle turntable 1

65 Bolt M12x80 1

66 Cotter pin 4x40 (A type) 2

67 Plane bearing 51104 1

68 Limited rod 1

69 Screw 1

53

Handle Assy

PART NO.





70 Lift tube 1

71 Limited axle sleeve 1

72 Bolt M6x8 1

73-1 Bolt M12x25 2

73-2 Washer φ10 2

73-3 Washer φ10 2

74-4 Bolt M12x110 1

74-2 Washer φ12 2

74-3 Nut M12 1

75-1 Nut M12 2

75-2 Washer φ12 2

75-3 Pole M12x210 1

76-1 Holder plate of wheel 1

76-2 sheel shaft 1

76-3 Tube of wheel 1

76-4 Wheel bracket assy 1

77 Rubber wheel  φ125x56 2

73

74

75

76


	Blank Page



